
PACKAGE LEAFLET: INFORMATION FOR THE USER

Aldara™ 5% cream
Imiquimod

Read all of this leaflet carefully before you start using this medicine.
–  Keep this leaflet. You may need to read it again.
–  If you have any further questions, please ask your doctor or your pharmacist.
–   This medicine has been prescribed for you. Do not pass it on to others. It may harm them,  

even if their symptoms are the same as yours.
–   If any of the side effects gets serious, or if you notice any side effects not listed in this 

leaflet, please tell your doctor or pharmacist.

In this leaflet:
1. What Aldara cream is and what it is used for
2. Before you use Aldara cream
3. How to use Aldara cream
4. Possible side effects
5. How to store Aldara cream
6. Further information

1. WHAT IS ALDARA CREAM AND WHAT IT IS USED FOR
Aldara cream may be used for three different conditions. Your doctor may prescribe Aldara 
cream for the treatment of:
Ɣ� �:DUWV��FRQG\ORPDWD�DFXPLQDWD��RQ�WKH�VXUIDFH�RI�WKH�JHQLWDOV��VH[XDO�RUJDQV��DQG�DURXQG�WKH�
DQXV��EDFN�SDVVDJH�

Ɣ� �6XSHUILFLDO�EDVDO�FHOO�FDUFLQRPD� 
This is a common slow-growing form of skin cancer with a very small likelihood of spread to 
other parts of the body. It usually occurs in middle-aged and elderly people, especially those 
ZKR�DUH�IDLU�VNLQQHG�DQG�LV�FDXVHG�E\�WRR�PXFK�VXQ�H[SRVXUH��,I�OHIW�XQWUHDWHG��EDVDO�FHOO�
carcinoma can disfigure, especially on the face – therefore early recognition and treatment 
are important.

Ɣ� �$FWLQLF�NHUDWRVLV 
$FWLQLF�NHUDWRVHV�DUH�URXJK�DUHDV�RI�VNLQ�IRXQG�LQ�SHRSOH�ZKR�KDYH�EHHQ�H[SRVHG�WR�D�ORW�RI�
VXQVKLQH�RYHU�WKH�FRXUVH�RI�WKHLU�OLIHWLPH��6RPH�DUH�VNLQ�FRORXUHG��RWKHUV�DUH�JUH\LVK��SLQN��
red or brown. They can be flat and scaly, or raised, rough, hard and warty. Aldara should 
only be used for flat actinic keratoses on the face and scalp in patients with a healthy immune 
system where your doctor has decided that Aldara is the most appropriate treatment for you.

Aldara cream helps your body´s own immune system to produce natural substances which help 
fight your basal cell carcinoma, actinic keratosis or the virus that has caused your warts.

2. BEFORE YOU USE ALDARA CREAM
Do not use Aldara cream:
±� ,I�\RX�DUH�DOOHUJLF�WR�LPLTXLPRG��WKH�DFWLYH�LQJUHGLHQW��RU�DQ\�RI�WKH�LQJUHGLHQWV�RI�WKH�FUHDP�
Take special care with Aldara cream:
Ɣ� �,I�\RX�KDYH�SUHYLRXVO\�XVHG�$OGDUD�FUHDP�RU�RWKHU�VLPLODU�SUHSDUDWLRQV�WHOO�\RXU�GRFWRU�

before starting this treatment.
Ɣ� �7HOO�\RXU�GRFWRU�LI�\RX�KDYH�SUREOHPV�ZLWK�\RXU�LPPXQH�V\VWHP�
Ɣ� �'R�QRW�XVH�$OGDUD�FUHDP�XQWLO�WKH�DUHD�WR�EH�WUHDWHG�KDV�KHDOHG�DIWHU�SUHYLRXV�GUXJ�RU�VXUJLFDO�

treatment.
Ɣ� �$YRLG�FRQWDFW�ZLWK�WKH�H\HV��OLSV�DQG�QRVWULOV��,Q�WKH�HYHQW�RI�DFFLGHQWDO�FRQWDFW��UHPRYH�

cream by rinsing with water.
Ɣ� �'R�QRW�DSSO\�WKH�FUHDP�LQWHUQDOO\�
Ɣ� �'R�QRW�XVH�PRUH�FUHDP�WKDQ�\RXU�GRFWRU�KDV�DGYLVHG�
Ɣ� �'R�QRW�FRYHU�WKH�WUHDWHG�DUHD�ZLWK�EDQGDJHV�RU�RWKHU�GUHVVLQJV�DIWHU�\RX�KDYH�DSSOLHG�$OGDUD�

cream.
Ɣ� �,I�WKH�WUHDWHG�VLWH�EHFRPHV�WRR�XQFRPIRUWDEOH��ZDVK�WKH�FUHDP�RII�ZLWK�PLOG�VRDS�DQG�ZDWHU� 

As soon as the problem has stopped you may restart to apply the cream.
Ɣ� �7HOO�\RXU�GRFWRU�LI�\RX�KDYH�DQ�DEQRUPDO�EORRG�FRXQW�
%HFDXVH�RI�WKH�ZD\�$OGDUD�ZRUNV��WKHUH�LV�D�SRVVLELOLW\�WKDW�WKH�FUHDP�PD\�ZRUVHQ�H[LVWLQJ�
inflammation in the treatment area.
Ɣ� �,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�JHQLWDO�ZDUWV�IROORZ�WKHVH�DGGLWLRQDO�SUHFDXWLRQV� 

Men with warts under the foreskin should pull the foreskin back each day and wash 
underneath it. If not washed daily the foreskin may be more likely to show signs of tightness, 
swelling and wearing away of the skin and result in difficulty in pulling it back. If these 
symptoms occur, stop the treatment immediately and call your doctor. 
If you have open sores: do not start using Aldara cream until after the sores have healed. If 
\RX�KDYH�LQWHUQDO�ZDUWV��GR�QRW�XVH�$OGDUD�FUHDP�LQ�WKH�XUHWKUD��WKH�KROH�IURP�ZKLFK�XULQH�LV�
SDVVHG���WKH�YDJLQD��ELUWK�FDQDO���WKH�FHUYL[��LQWHUQDO�IHPDOH�RUJDQ���RU�DQ\ZKHUH�LQVLGH�\RXU�
DQXV��UHFWXP�� 
Do not use this medication for more than one course if you have problems with your immune 
system, either due to illness or because of the medicines you are already taking. If you think 
this applies to you talk to your doctor. 
If you are HIV positive you should inform your doctor as Aldara cream has not been shown 
WR�EH�DV�HIIHFWLYH�LQ�+,9�SRVLWLYH�SDWLHQWV��,I�\RX�GHFLGH�WR�KDYH�VH[XDO�UHODWLRQV�ZKLOH�\RX�
VWLOO�KDYH�ZDUWV��DSSO\�$OGDUD�FUHDP�DIWHU���QRW�EHIRUH���VH[XDO�DFWLYLW\��$OGDUD�FUHDP�PD\�
ZHDNHQ�FRQGRPV�DQG�GLDSKUDJPV��WKHUHIRUH�WKH�FUHDP�VKRXOG�QRW�EH�OHIW�RQ�GXULQJ�VH[XDO�
DFWLYLW\��5HPHPEHU��$OGDUD�FUHDP�GRHV�QRW�SURWHFW�DJDLQVW�JLYLQJ�+,9�RU�RWKHU�VH[XDOO\�
transmitted diseases to someone else.

Ɣ� �,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�EDVDO�FHOO�FDUFLQRPD�RU�DFWLQLF�NHUDWRVLV�IROORZ�WKHVH�DGGLWLRQDO�
precautions: 
Do not use sunlamps or tanning beds, and avoid sunlight as much as possible during 
treatment with Aldara cream. Wear protective clothing and wide brimmed hats when 
outdoors.

Whilst using Aldara cream and until healed, the treatment area is likely to appear noticeably 
different from normal skin.

Using other medicines:
Please inform your doctor or pharmacist if you are taking or have recently taken any other 
medicines, including those obtained without a prescription.
There are no medicines known to be incompatible with Aldara cream.
Pregnancy and breast-feeding:
Ask your doctor or pharmacist for advice before taking any medicine.
You must tell your doctor if you are pregnant or intend to become pregnant. Your doctor will 
GLVFXVV�WKH�ULVNV�DQG�EHQHILWV�RI�XVLQJ�$OGDUD�FUHDP�GXULQJ�SUHJQDQF\��6WXGLHV�LQ�DQLPDOV�GR�QRW�
indicate direct or indirect harmful effects in pregnancy.
Do not breast-feed your infant during treatment with Aldara cream, as it is not known whether 
imiquimod is secreted in human milk.
Important information about some of the ingredients of Aldara cream:
0HWK\O�K\GUR[\EHQ]RDWH��(�����DQG�SURS\O�K\GUR[\EHQ]RDWH��(�����PD\�FDXVH�DOOHUJLF�
UHDFWLRQV��SRVVLEO\�GHOD\HG���&HW\O�DQG�VWHDU\O�DOFRKRO�PD\�FDXVH�ORFDO�VNLQ�UHDFWLRQV��H�J��FRQWDFW�
GHUPDWLWLV��

3. HOW TO USE ALDARA CREAM
$OZD\V�XVH�$OGDUD�FUHDP�H[DFWO\�DV�\RXU�GRFWRU�KDV�WROG�\RX��&KHFN�ZLWK�\RXU�GRFWRU�RU�
pharmacist if you are not sure.
Wash hands carefully before and after applying the cream. Do not cover the treated area with 
bandages or other dressings after you have applied Aldara cream.
Open a new sachet each time you use the cream. Dispose of any cream left in the sachet after use. 
Do not save the opened sachet for use at a later date.
The treatment frequency and duration differ for genital warts, basal cell carcinoma and actinic 
NHUDWRVLV��VHH�VSHFLILF�LQVWUXFWLRQV�IRU�HDFK�LQGLFDWLRQ��

Aldara Cream Application Instructions

Ɣ� �,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�JHQLWDO�ZDUWV�
$SSOLFDWLRQ�,QVWUXFWLRQV�±��0RQ��:HG�DQG�)UL�
1.  Before going to bed, wash your hands and the treatment area with mild soap and water. Dry 

thoroughly.
��� �2SHQ�D�QHZ�VDFKHW�DQG�VTXHH]H�VRPH�FUHDP�RQWR�\RXU�ILQJHUWLS�
3.  Apply a thin layer of Aldara cream onto clean, dry wart area and rub gently into the skin until 

cream vanishes.
4.  After application of the cream, throw away the opened sachet and wash hands with soap and 

water.
5.  Leave Aldara cream on the warts for 6 to 10 hours. Do not shower or bathe during this time.
6.  After 6 to 10 hours wash the area where Aldara cream was applied with mild soap and water.
$SSO\�$OGDUD�FUHDP���WLPHV�SHU�ZHHN��)RU�H[DPSOH��DSSO\�WKH�FUHDP�RQ�0RQGD\��:HGQHVGD\�
DQG�)ULGD\��2QH�VDFKHW�FRQWDLQV�HQRXJK�FUHDP�WR�FRYHU�D�ZDUW�DUHD�RI����FP���DSSUR[����VTXDUH�
LQFKHV���0HQ�ZLWK�ZDUWV�XQGHU�WKH�IRUHVNLQ�VKRXOG�SXOO�WKH�IRUHVNLQ�EDFN�HDFK�GD\�DQG�ZDVK�
XQGHUQHDWK�LW��VHH�VHFWLRQ���³7DNH�VSHFLDO�FDUH�ZLWK�$OGDUD�FUHDP�´�
&RQWLQXH�WR�XVH�$OGDUD�FUHDP�DV�LQVWUXFWHG�XQWLO�\RXU�ZDUWV�KDYH�FRPSOHWHO\�JRQH��KDOI�WKH�
IHPDOHV�ZKR�FOHDU�ZLOO�GR�VR�LQ���ZHHNV��KDOI�WKH�PDOHV�ZKR�FOHDU�ZLOO�GR�VR�LQ����ZHHNV�EXW�LQ�
VRPH�SDWLHQWV�ZDUWV�PD\�FOHDU�DV�HDUO\�DV���ZHHNV��
Do not use Aldara cream for more than 16 weeks in the treatment of each episode of warts.
If you have the impression that the effect of Aldara cream is too strong or too weak, talk to your 
doctor or pharmacist.
Ɣ� �,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�EDVDO�FHOO�FDUFLQRPD�
$SSOLFDWLRQ�,QVWUXFWLRQV�±��0RQ��7XHV��:HG��7KXUV�DQG�)UL�
1.  Before going to bed, wash your hands and the treatment area with mild soap and water. Dry 

thoroughly.
��� �2SHQ�D�QHZ�VDFKHW�DQG�VTXHH]H�VRPH�FUHDP�RQWR�\RXU�ILQJHUWLS�
��� �$SSO\�$OGDUD�FUHDP�WR�WKH�DIIHFWHG�DUHD�DQG��FP��DSSUR[������LQFK��DURXQG�WKH�DIIHFWHG�DUHD��

Rub gently into the skin until the cream vanishes.
4.  After application of the cream, throw away the opened sachet. Wash hands with soap and 

water.
��� �/HDYH�$OGDUD�FUHDP�RQ�WKH�VNLQ�IRU�DERXW���KRXUV��'R�QRW�VKRZHU�RU�EDWKH�GXULQJ�WKLV�WLPH�
��� �$IWHU�DERXW���KRXUV��ZDVK�WKH�DUHD�ZKHUH�$OGDUD�FUHDP�ZDV�DSSOLHG�ZLWK�PLOG�VRDS�DQG�ZDWHU�
$SSO\�VXIILFLHQW�$OGDUD�FUHDP�WR�FRYHU�WKH�WUHDWPHQW�DUHD�DQG���FP��DERXW�ò�DQ�LQFK��DURXQG�WKH�
WUHDWPHQW�DUHD�HDFK�GD\�IRU���FRQVHFXWLYH�GD\V�HDFK�ZHHN�IRU���ZHHNV��)RU�H[DPSOH��DSSO\�WKH�
FUHDP�IURP�0RQGD\�WR�)ULGD\��'R�QRW�DSSO\�WKH�FUHDP�RQ�6DWXUGD\�DQG�6XQGD\�
Ɣ� �,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�DFWLQLF�NHUDWRVLV
$SSOLFDWLRQ�,QVWUXFWLRQV�±��0RQ��:HG�DQG�)UL�
1.  Before going to bed, wash your hands and the treatment area with mild soap and water. Dry 

thoroughly.
��� �2SHQ�D�QHZ�VDFKHW�DQG�VTXHH]H�VRPH�FUHDP�RQWR�\RXU�ILQJHUWLS�
3.  Apply the cream to the affected area. Rub gently into the area until the cream vanishes.
4.  After application of the cream, throw away the opened sachet. Wash hands with soap and 

water.
��� �/HDYH�$OGDUD�FUHDP�RQ�WKH�VNLQ�IRU�DERXW���KRXUV��'R�QRW�VKRZHU�RU�EDWKH�GXULQJ�WKLV�WLPH�
��� �$IWHU�DERXW���KRXUV��ZDVK�WKH�DUHD�ZKHUH�$OGDUD�FUHDP�ZDV�DSSOLHG�ZLWK�PLOG�VRDS�DQG�ZDWHU�
$SSO\�$OGDUD�FUHDP���WLPHV�SHU�ZHHN��)RU�H[DPSOH��DSSO\�WKH�FUHDP�RQ�0RQGD\��:HGQHVGD\�DQG�
)ULGD\��2QH�VDFKHW�FRQWDLQV�HQRXJK�FUHDP�WR�FRYHU�DQ�DUHD�RI����FP���DSSUR[����VTXDUH�LQFKHV���
&RQWLQXH�WUHDWPHQW�IRU�IRXU�ZHHNV��)RXU�ZHHNV�DIWHU�ILQLVKLQJ�WKLV�ILUVW�WUHDWPHQW��\RXU�GRFWRU�ZLOO�
assess your skin. If the lesions have not all disappeared, a further four weeks of treatment may be 
necessary.

If you use more Aldara cream than you should:
:DVK�WKH�H[WUD�DZD\�ZLWK�PLOG�VRDS�DQG�ZDWHU��:KHQ�DQ\�VNLQ�UHDFWLRQ�KDV�JRQH�\RX�PD\�WKHQ�
continue with your treatment.
If you accidentally swallow Aldara cream please contact your doctor.
If you forget to use Aldara cream:
If you miss a dose, apply cream as soon as you remember and then continue in your regular 
schedule.
Do not apply the cream more than once per day.
If you have any further questions on the use of this product, ask your doctor or pharmacist.

4. POSSIBLE SIDE EFFECTS
The frequency of side effects is classified as follows:
9HU\�FRPPRQ�VLGH�HIIHFWV��OLNHO\�WR�RFFXU�LQ�PRUH�WKDQ���LQ����SDWLHQWV�
&RPPRQ�VLGH�HIIHFWV��OLNHO\�WR�RFFXU�LQ�IHZHU�WKDQ���LQ����SDWLHQWV�
8QFRPPRQ�VLGH�HIIHFWV��OLNHO\�WR�RFFXU�LQ�IHZHU�WKDQ���LQ�����SDWLHQWV�
5DUH�VLGH�HIIHFWV��OLNHO\�WR�RFFXU�LQ�IHZHU�WKDQ���LQ�������SDWLHQWV�
9HU\�UDUH�VLGH�HIIHFWV��OLNHO\�WR�RFFXU�LQ�IHZHU�WKDQ���LQ��������SDWLHQWV��
Like all medicines, Aldara cream can cause side effects, although not everybody gets them.
Tell your doctor or pharmacist as soon as possible if you do not feel well while you are using 
Aldara cream.
6RPH�SDWLHQWV�KDYH�H[SHULHQFHG�FKDQJHV�LQ�VNLQ�FRORXU�LQ�WKH�DUHD�ZKHUH�$OGDUD�FUHDP�ZDV�
applied. While these changes have tended to improve with time, in some patients they may be 
permanent. If your skin reacts badly when using Aldara cream, stop applying the cream, wash the 
area with mild soap and water and contact your doctor or pharmacist.
In some individuals a lowering of blood counts was noted. A lowering of blood counts might 
make you more susceptible to infections, make you bruise more easily or cause fatigue. If you 
notice any of these symptoms, tell your doctor.
6HULRXV�VNLQ�UHDFWLRQV�KDYH�EHHQ�UHSRUWHG�UDUHO\��,I�\RX�H[SHULHQFH�VNLQ�OHVLRQV�RU�VSRWV�RQ�
your skin that start out as small red areas and progress to look like mini targets, possibly with 
symptoms such as itching, fever, overall ill feeling, achy joints, vision problems, burning, painful 
or itchy eyes and mouth sores, stop using Aldara cream and tell your doctor immediately.
$�VPDOO�QXPEHU�RI�SDWLHQWV�KDYH�H[SHULHQFHG�KDLU�ORVV�DW�WKH�WUHDWPHQW�VLWH�RU�VXUURXQGLQJ�DUHD��,I�
any of the side effects gets serious, or if you notice any side effects not mentioned in this leaflet, 
please tell your doctor or pharmacist.
Ɣ� ,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�JHQLWDO�ZDUWV�
Many of the undesirable effects of Aldara cream are due to its local action on your skin.
Very common�HIIHFWV�LQFOXGH�UHGQHVV������SDWLHQWV���ZHDULQJ�DZD\�RI�WKH�VNLQ������SDWLHQWV���
flakiness and swelling. Hardening under the skin, small open sores, a crust that forms during 
KHDOLQJ��DQG�VPDOO�EXEEOHV�XQGHU�WKH�VNLQ�PD\�DOVR�RFFXU��<RX�PLJKW�DOVR�IHHO�LWFKLQJ������
SDWLHQWV���D�EXUQLQJ�VHQVDWLRQ������SDWLHQWV��RU�SDLQ�LQ�DUHDV�ZKHUH�\RX�KDYH�DSSOLHG�$OGDUD�
FUHDP�����SDWLHQWV���0RVW�RI�WKHVH�VNLQ�UHDFWLRQV�DUH�PLOG�DQG�WKH�VNLQ�ZLOO�UHWXUQ�WR�QRUPDO�
within about 2 weeks after stopping treatment.
Commonly�VRPH�SDWLHQWV�����RU�OHVV��KDYH�H[SHULHQFHG�KHDGDFKH��uncommonly fevers and flu 
like symptoms joint and muscle pains; prolapse of the womb; pain on intercourse in females; 
erection difficulties; increase in sweating; feeling sick; stomach and bowel symptoms; ringing in 
WKH�HDUV��IOXVKLQJ��WLUHGQHVV��GL]]LQHVV��PLJUDLQH��SLQV�DQG�QHHGOHV��LQVRPQLD��GHSUHVVLRQ��ORVV�RI�
DSSHWLWH��VZROOHQ�JODQGV��EDFWHULDO��YLUDO�DQG�IXQJDO�LQIHFWLRQV��H�J��FROG�VRUHV���YDJLQDO�LQIHFWLRQ�
including thrush; cough and colds with sore throat.
Very rarely severe and painful reactions have occurred, particularly when more cream has been 
used than recommended. Painful skin reactions at the opening of the vagina have very rarely 
made it difficult for some women to pass urine. If this occurs you should seek medical help 
immediately.
Ɣ� ,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�EDVDO�FHOO�FDUFLQRPD�
Many of the undesirable effects of Aldara cream are due to its local action on your skin. Local 
skin reactions can be a sign that the drug is working as intended.
Very Commonly the treated skin may be slightly itchy.
Common effects include: pins and needles, small swollen areas in the skin, pain, burning, 
irritation, bleeding, redness or rash.
If a skin reaction becomes too uncomfortable during treatment, speak to your doctor. He/she may 
DGYLVH�\RX�WR�VWRS�DSSO\LQJ�$OGDUD�FUHDP�IRU�D�IHZ�GD\V��L�H��WR�KDYH�D�VKRUW�UHVW�IURP�WUHDWPHQW���
,I�WKHUH�LV�SXV��PDWWHU��RU�RWKHU�VXJJHVWLRQ�RI�LQIHFWLRQ��GLVFXVV�WKLV�ZLWK�\RXU�GRFWRU��$SDUW�IURP�
reactions in the skin, other common effects include swollen glands and back pain.
Uncommonly�VRPH�SDWLHQWV�H[SHULHQFH�FKDQJHV�DW�WKH�DSSOLFDWLRQ�VLWH��GLVFKDUJH��LQIODPPDWLRQ��
VZHOOLQJ��VFDEELQJ��VNLQ�EUHDNGRZQ��EOLVWHUV��GHUPDWLWLV��RU�LUULWDELOLW\��IHHOLQJ�VLFN��GU\�PRXWK��
flu-like symptoms and tiredness.
Ɣ�,I�\RX�DUH�EHLQJ�WUHDWHG�IRU�DFWLQLF�NHUDWRVLV
Many of the undesirable effects of Aldara cream are due to its local action on your skin. Local 
skin reactions can be a sign that the drug is working as intended.
Very commonly the treated skin may be slightly itchy.
Common effects include pain, burning, irritation or redness.
If a skin reaction becomes too uncomfortable during treatment, speak to your doctor. He/she may 
DGYLVH�\RX�WR�VWRS�DSSO\LQJ�$OGDUD�FUHDP�IRU�D�IHZ�GD\V��L�H��WR�KDYH�D�VKRUW�UHVW�IURP�WUHDWPHQW���
,I�WKHUH�LV�SXV��PDWWHU��RU�RWKHU�VXJJHVWLRQ�RI�LQIHFWLRQ��GLVFXVV�WKLV�ZLWK�\RXU�GRFWRU��$SDUW�IURP�
UHDFWLRQV�LQ�WKH�VNLQ��RWKHU�FRPPRQ�HIIHFWV�LQFOXGH�KHDGDFKH��DQRUH[LD��QDXVHD��PXVFOH�SDLQ��MRLQW�
pain and tiredness.
Uncommonly�VRPH�SDWLHQWV�H[SHULHQFH�FKDQJHV�DW�WKH�DSSOLFDWLRQ�VLWH��EOHHGLQJ��LQIODPPDWLRQ��
discharge, sensitivity, swelling, small swollen areas in the skin, pins and needles, scabbing, 
VFDUULQJ��XOFHUDWLRQ�RU�D�IHHOLQJ�RI�ZDUPWK�RU�GLVFRPIRUW���RU�LQIODPPDWLRQ�RI�WKH�OLQLQJ�RI�WKH�
nose, stuffy nose, flu or flu-like symptoms, depression, eye irritation, swelling of the eyelid, throat 
SDLQ��GLDUUKRHD��DFWLQLF�NHUDWRVLV��UHGQHVV��VZHOOLQJ�RI�WKH�IDFH��XOFHUV��SDLQ�LQ�H[WUHPLW\��IHYHU��
weakness or shivering.

5. HOW TO STORE ALDARA CREAM
Keep out of the reach and sight of children.
'R�QRW�VWRUH�DERYH����&�

'R�QRW�XVH�DIWHU�WKH�H[SLU\�GDWH�VWDWHG�RQ�WKH�ODEHO�
6DFKHWV�VKRXOG�QRW�EH�UH�XVHG�RQFH�RSHQHG�
Medicines should not be disposed of via wastewater or household waste. Ask your pharmacist to 
dispose of medicines no longer required. These measures will help to protect the environment.

6. FURTHER INFORMATION
What Aldara cream contains:
±� �7KH�DFWLYH�VXEVWDQFH�LV�LPLTXLPRG��(DFK�VDFKHW�FRQWDLQV�����PJ�FUHDP������PJ�FUHDP�
FRQWDLQV���PJ�LPLTXLPRG��

±� �7KH�RWKHU�LQJUHGLHQWV�DUH�LVRVWHDULF�DFLG��EHQ]\O�DOFRKRO��FHW\O�DOFRKRO��VWHDU\O�DOFRKRO��ZKLWH�
VRIW�SDUDIILQ��SRO\VRUEDWH�����VRUELWDQ�VWHDUDWH��JO\FHURO��PHWK\O�K\GUR[\EHQ]RDWH��(������
SURS\O�K\GUR[\EHQ]RDWH��(������[DQWKDQ�JXP��SXULILHG�ZDWHU�

What Aldara cream looks like and contents of the pack:
±� �(DFK�$OGDUD����FUHDP�VDFKHW�FRQWDLQV�����PJ�RI�D�ZKLWH�WR�VOLJKWO\�\HOORZ�FUHDP�
±� �(DFK�ER[�FRQWDLQV����RU����VLQJOH�XVH�SRO\HVWHU�DOXPLQLXP�IRLO�VDFKHWV��1RW�DOO�SDFN�VL]HV�PD\�

be marketed.
MARKETING AUTHORISATION HOLDER:
0('$�3KDUPD�*PE+�	�&R��.*
%HQ]VWUDVVH��
61352 Bad Homburg
*HUPDQ\
MANUFACTURER:
�0�+HDOWK�&DUH�/LPLWHG
Derby Road
Loughborough
Leicestershire
/(����6)��8QLWHG�.LQJGRP

This leaflet was last approved in September 2009

Aldara is a trademark of MEDA AB.
The Triangle Logo on the packaging is a
trademark of 3M and is used under license.
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